Laboratory Test Sheet

Test Sheet for Concrete Cube Compression Test

Client: Alfred McAlpine Civil Engineering Site: Stanton North Phase II

Client Ref: 12345 Lab. Ref: 10073 Job No: B4240/96V Date Received : <u>04/09/1996</u>

Supplier :

Source:

Material Type : Sub-base Type 1 Sub-base Specification: Material Name : Type 1 Sub-base Stone Type : Not Known

| Sample No. | Site No. | Cube Group | Site | Date Crushed | Age Days | LxWxD (mm) | Mass (g) | Load (kN) | Remarks |
|---------------|----------|---------------|------|-----------------|-------------|---------------|-------------|--------------|---------|
| | | | | | | | | | |
| | | | | | | | | | |
| | | | | | | | | | |
| | | | | | | | | | |
| | | | | | | | | | |
| | | | | | | | | | |
| | | | | | | | | | |
| | | | | | | | | | |
| | | | | | | | | | |
| | | | | | | | | | |
| | | | | | | | | | |
| | | | | | | | | | |
| | | | | | | | | | |
| | | | | | | | | | |
| | | | | | | | | | |
| | | | | | | | | | |
| | | | | | | | | | |
| | | | | | | | | | |
| | | | | | | | | | |
| | | | | | | | | | |
| | | | | | | | | | |
| Notes: | | I | | I | 1 | | 1 | | |
| 10105. | | | | | | | | | |
| Remarks: | | | | | | | | | |

| Comments: | | | | |
|------------|--------|---------------------|--------|--|
| Tested By: | Date : | Checked By: | Date : | |
| | | Check Level (1/2/3) | | |